



MK LABORATUVAR MÜHENDİSLİK SAN. VE TİC. LTD. ŞTİ.
Eğitim mah. Adım Sok. No:10 D:47 Kadıköy/İstanbul-TÜRKİYE
Tel/Faks: +90 216 3370077
E-posta: info@mklab.com.tr Web: www.mklab.com.tr



AB-1381-T
2018-0036
10.10.2018

ASBESTOS TYPE DETERMINATION IN SOLID MATERIALS

CUSTOMER NAME/ADDRESS	Nev Panel Yapı Maden Ürt. İth. İhr. San. Ve Tic. Ltd. Şti.
ORDER NO	0036
NAME AND IDENTITY OF TEST ITEM	Nevpanel 12mm(Parti No:20161114) , Nevpanel 12mm(Parti No:20161114) , Nevpanel 12mm(Parti No:20161114)
SAMPLE;PERSON/AREA	Ercan ÖZSOY / Eskişehir OSB 28.Cadde No:8 Odunpazarı / Eskişehir
SAMPLING DATE	05.10.2018
THE DATE OF RECEIPT OF TEST ITEM	09.10.2018
DATE OF TEST <i>Date of Test</i>	10.10.2018
USED DEVICE	SOIF T1A STEREZOOM Stereo Microscope NIKON ECLIPSE E200 MV POL E Polarized Light Microscope (PLM)
TEST METHOD	Determination of asbestos type by dispersion staining under polarized light microscope according to HGS 248-A2
REPORT NUMBER AND DATE	0036/10.10.2018
NUMBER OF PAGES OF THE REPORT	2
REMARKS	Results belong to the sample supplied by the customer. Samples are received in the laboratory.

Deney laboratuvarı olarak faaliyet gösteren MK LABORATUVAR MÜHENDİSLİK SAN. VE TİC. LTD. ŞTİ, TÜRKAK'tan AB-1381-T ile HSG248 standardına göre akredite edilmiştir.

MK LABORATUVAR MÜHENDİSLİK SAN. VE TİC. LTD. ŞTİ accredited by TÜRKAK under registration number AB-1381-T for HSG248 as test laboratory

Türk Akreditasyon Kurumu(TÜRKAK) deney raporlarının tanınırlığı konusunda Avrupa Akreditasyon Birliği(EA) ile Çok Taraflı Anlaşma ve Uluslararası Laboratuvar Akreditasyon Birliği(ILAC) ile karşılıklı tanıma anlaşması imzalamıştır.
Turkish Accreditation Agency (TÜRKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports

Deney ve /veya ölçüm sonuçları, genişletilmiş ölçüm belirsizlikleri (olmasa halinde) ve deney metotları bu sertifikanın tamamlayıcı kısmı alan takip eden sayfalarda verilmiştir.
The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages which are part of this report.

Mühür/Kaşe
MK LABORATUVAR MÜHENDİSLİK
SAN. VE TİC. LTD. ŞTİ.
Eğitim Mah. Adım Sok. No:10 D:47 Kadıköy-İst.
Tel: 0216 337 0077 Tic.Sic.No: 82427-5
Kadıköy Vergi Dairesi: 622 089 1474

Tarih
10.10.2018

Deney Sorumlusu
Person in charge of test
Mehmet Akif Kocalar
Çevre Mühendisi

Onaylayan/Laboratuvar Müdürü
Approval/Laboratory Manager
Kaan SOYSAYAR
Jeofizik Mühendisi

Bu rapor, laboratuvarın yazılı izni olmadan kısmen kopyalanıp çoğaltılamaz.
İmzasız raporlar geçersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature are not valid



MK LABORATUVAR MÜHENDİSLİK SAN. VE TİC. LTD. ŞTİ.
Eğitim mah. Adım Sok. No:10 D:47 Kadıköy/İstanbul-TÜRKİYE
Tel/Faks: +90 216 3370077
E-posta: info@mklab.com.tr Web: www.mklab.com.tr

AB-1381-T

2018-0036

10.10.2018

ASBESTOS TYPE DETERMINATION IN SOLID MATERIALS

RESULT

Sample No	Identity of Sample	Material	Asbestos Type	Asbestos Group	Asbestos Color	Analysis Result
0036-01	Nevpanel 12mm Parti No: 20161114	Magnesium Oxide Based Structural Panel	Chrysotile	Serpentine	White	Asbestos not found
			Amosit	Amfibole	Brown	Asbestos not found
			Crocidolite	Amfibole	Blue	Asbestos not found
			Tremolit	Amfibole	Grey - White	Asbestos not found
			Antofilit	Amfibole	Grey - Brown	Asbestos not found
			Aktinolit	Amfibole	Grey - Green	Asbestos not found
0036-02	Nevpanel 12mm Parti No: 20161114	Magnesium Oxide Based Structural Panel	Chrysotile	Serpentine	White	Asbestos not found
			Amosit	Amfibole	Brown	Asbestos not found
			Crocidolite	Amfibole	Blue	Asbestos not found
			Tremolit	Amfibole	Grey - White	Asbestos not found
			Antofilit	Amfibole	Grey - Brown	Asbestos not found
			Aktinolit	Amfibole	Grey - Green	Asbestos not found
0036-03	Nevpanel 12mm Parti No: 20161114	Magnesium Oxide Based Structural Panel	Chrysotile	Serpentine	White	Asbestos not found
			Amosit	Amfibole	Brown	Asbestos not found
			Crocidolite	Amfibole	Blue	Asbestos not found
			Tremolit	Amfibole	Grey - White	Asbestos not found
			Antofilit	Amfibole	Grey - Brown	Asbestos not found
			Aktinolit	Amfibole	Grey - Green	Asbestos not found

Deney laboratuvarını olarak faaliyet gösteren MK LABORATUVAR MÜHENDİSLİK SAN. VE TİC. LTD. ŞTİ, TÜRKAK'tan AB-1381-T ile HSG248 standardına göre akredite edilmiştir.

MK LABORATUVAR MÜHENDİSLİK SAN. VE TİC. LTD. ŞTİ accredited by TÜRKAK under registration number AB-1381-T for HSG248 as test laboratory

Türk Akreditasyon Kurumu(TÜRKAK) deney raporlarının tanınırlığı konusunda Avrupa Akreditasyon Birliği(EA) ile Çok Taraflı Anlaşma ve Uluslararası Laboratuvar Akreditasyon Birliği(ILAC) ile karşılıklı tanıma anlaşması imzalamıştır.

Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports

Deney ve /veya ölçüm sonuçları, genişletilmiş ölçüm belirsizlikleri (olmasa halinde) ve deney metotları bu sertifikanın tamamlayıcı kısmı olan takip eden sayfalarda verilmiştir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages which are part of this report.

Mühür/Kaşe **Tarih**
MK LABORATUVAR MÜHENDİSLİK
SAN. VE TİC. LTD. ŞTİ. 10.10.2018
Eğitim Mah. Adım Sok. No:10/47 Kadıköy-İst.
Tel: 0216 337 00 77 Tic.Sic.No: 82427-5
Kadıköy Pergi Dairesi: 623 089 1474

Deney Sorumlusu
Person in charge of test
Mehmet Akif Kocalar
Çevre Mühendisi

Onaylayan/Laboratuvar Müdürü
Approval/Laboratory Manager
Kaan SOYSAYAN
Jeofizik Mühendisi

Bu rapor, laboratuvarın yazılı izni olmadan kısmen kopyalanıp çoğaltılamaz.

İmzasız raporlar geçersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory.

Testing reports without signature are not valid